FCCID: HBOBS2326

Annex for FCC Bluetooth BR&EDR
Test Report No. :CTL2210275011-WF

Appendix A:20dB Emission Bandwidth

Test Result

TestMode Antenna Channel 20db EBW[MHZ] FL[MHZ] FH[MHZz] Limit(MHZz] Verdict
2402 0.960 2401.535 2402.495 PASS

DH5 Ant1 2441 0.990 2440.499 2441.489 PASS
2480 1.002 2479.487 2480.489 PASS

2402 1.284 2401.367 2402.651 PASS

2DH5 Ant1 2441 1.290 2440.364 2441.654 PASS
2480 1.284 2479.367 2480.651 PASS

2402 1.266 2401.358 2402.624 PASS

3DH5 Ant1 2441 1.263 2440.358 2441.621 PASS
2480 1.260 2479.361 2480.621 PASS
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Test Graphs

Page 2 of 38

[ Keysight Spectrum Analyzer - Swept SA
AL F

iy
Center Freq 2.402000000 GHz #Avg Type: RMS
PNO: Wide ~+— 171g: Free Run Avg|Hold: 148911500
IFGain:Low #Atten: 40 dB

AMKr3 960 kHZ
Ref Offset 1 dB =y
Ref 30,00 dBm 0.509 dB}

CenterFreq
2.402000000 GHz|

I

StartFreq|
2400500000 GHz|

Span 3.000 MHz
Sweep 3.200 ms (1001 pts)

[ Keysight Spectrum Analyzer - Swept SA

AL I

Center Freq 2.441000000 GHz #Avg Type: RMS
PNO: Wide ~+— 171g: Free Run Avg|Hold: 1456411500
IFGain:Low #Atten: 40 dB

Ref Offset 1 dB
Ref 30.00 dBm

CenterFreq
2.441000000 GHz|

StartFreq|
2439500000 GHz!

StopFreq|

Center 2441000 GHz Span 3.000 MHz
#Res BW 30 kHz #/BW 100 kHz Sweep 3.200 ms (1001 pts),

DH5_Ant1_2441

[ Keysight Spectrum Analyzer - Swept SA

AL

Center Freq 2.480000000 GHz #Avg Type: RMS
PNO: Wide ~+ 171g: Free Run AvglHold: 147311500
IFGain:Low #Atten: 40 dB

(3 1.002 MHZ
Ref Offset 1 dB
Ref 30.00 dBm 0.260 dB}

Center Freq
2480000000 GHz!

StartFreq|
2478500000 GHz!

Span 3.000 MHz
#VBW 100 kHz Sweep 3.200 ms (1001 pts)

2479 829 GHz |
1.002 MHz| A1
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FCCID: HBOBS2326

DH5_Ant1_2480

[ Keysight Spectrum Anayzer - Swept SA
AL

Center Freq 2.402000000 GHz #Avg Type: RMS
PNO: Wide ~+— 17g: Free Run Avg|Hold: 15001500
IFGain:Low #Atten: 40 dB
RefOffset 1 dB AMKr3 1.284 MHz|

Ref 30.00 dBm -0.475 dB]

CenterFreq
2.402000000 GHz|

StartFreq

Span 3.000 MHz
Sweep 3.200 ms (1001 pts)

2DH5_Ant1_2402

[ Keysight Spectrum Analyzer - Swept SA ] ==
AL C : Y TSR
Center Freq 2.441000000 GHz #Avg Type: RMS

PNO: Wide ~+— 1ig: Free Run Avg|Hold: 160011500 -
IFGainLow  #Atten: 40 dB
Auto Tune
Ref Offset 1 dB
Ref 30.00 dBm 0.105d
Center Freq|
2.441000000 GHz|

Center 2.441000 GHz Span 3.000 MHz
#Res BW 30 kHz #/BW 100 kHz Sweep 3.200 ms (1001 pts),

2DH5_Ant1_2441

[ Keysight Spectrum Analyzer - Swept SA

AL E A N
Center Freq 2.480000000 GHz #Avg Type: RMS
PNO: Wide ~+ 171g: Free Run AvglHold: 160011500
IFGain:Low #Atten: 40 dB

Ref Offset 1 dB 2

AMKr3 1.284 MHZ]
Ref 30.00 dBm -0.362

CenterFreq
2480000000 GHz!

StartFreq|
2478500000 GHz!

Center 2.480000 GHz Span 3.000 MHz
#Res BW 30 kHz #/BW 100 kHz Sweep 3.200 ms (1001 pts),

2DH5_Ant1_2480
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FCCID: HBOBS2326

(= Xeysight Spectrum Analyzer - Swept 54
AL .
Center Freq 2.402000000 GHz #Avg Type: RMS
PNO: Wide ~»— 1rig: Free Run Avg|Hold: 14811500
IFGain:Low #Atten: 40 dB8

Ref Offset 1 dB .266 MHZ

Ref 30.00 dBm -0.192 dB]

CenterFreq
2.402000000 GHz|

Span 3.000 MHz
Sweep 3.200 ms (1001 pts)

Msc

[ Keysight Spectrum Analyzer - Swept SA

AL E A N
Center Freq 2.441000000 GHz #Avg Type: RMS
PNO: Wide ~+— 1119: Free Run AvglHold: 147511500
IFGain:Low #Atten: 40 dB

Ref Offset 1 dB
Ref 30.00 dBm

CenterFreq
2.441000000 GHz|

I

StartFreq

Span 3.000 MHz
Sweep 3.200 ms (1001 pts)

2440 832 GHz |
1.263 MHz| (A}

[ Keysight Spectrum Analyzer - Swept SA
AL F

Center Freq 2.480000000 GHz
PNO: Wide ~+— 17g: Free Run
IFGainLow  #Atten: 40 dB

#Avg Type: RMS
AvglHold: 148511500

AMKr3 1.260 MHZ
Ref Offset 1 dB -
Ref 30,00 dBm 0.336 dB}

CenterFreq
2.480000000 GHz|

StartFreq|

Span 3.000 MHz
#VBW 100 kHz Sweep 3.200 ms (1001 pts)

479 832 GHz | 2698 dBm
1260 MHz[(A)  -0.336 B/

3DH5_Ant1_2480
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Appendix B: Occupied Channel Bandwidth

Test Result

TestMode Antenna Channel OCB [MHZz] FL[MHZ] FH[MHZz] Limit(MHZz] Verdict
2402 0.89757 2401.555 2402.453 PASS

DH5 Ant1 2441 0.91094 2440.548 2441.459 PASS
2480 0.91154 2479.544 2480.456 PASS

2402 1.1782 2401.411 2402.589 PASS

2DH5 Ant1 2441 1.1838 2440.409 2441.593 PASS
2480 1.1834 2479.408 2480.591 PASS

2402 1.1686 2401.416 2402.584 PASS

3DH5 Ant1 2441 1.1667 2440.416 2441.583 PASS
2480 1.1628 2479.416 2480.579 PASS
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FCCID: HBOBS2326

Test Graphs

[ Keysight Spectrum Analyzer - Occupied BW
AL F

Center Freq 2.402000000 GHz
#FGain:Low

Ref Offset 1dB
Ref 30.00 dBm

Center 2,402 GHz

E iy
Center Freq: 2.402000000 GHz
oo Trig: Free Run

#Atten: 40 dB

:24:49 PMOct 28, 2022
dio Std: None

Avg|Hold: 160011500

Radio Device: BTS

Mkr1 2.401835 GHZ
1.6937 dBm

Span 3 MHz

#Res BW 20 kHz #VBW 75 kHz Sweep 7.133 ms|

Occupied Bandwidth Total Power 11.4 dBm
897.57 kHz

Transmit Freq Error 3.908 kHz % of OBW Power  99.00 %
x dB Bandwidth 943.1 kHz xdB -20.00 dB

DH5_Ant1_2402

[ Keysight Spectrum Anayze: - Gccupied BW
F E A F [03:26:27 PM Oct 28, 2022
Center Freq: 2.441000000 GHz Radio $td: None
e Trig: Free R Avg|Hold: 150011500
AFGainLow  #Ate B Radio Device: BTS

Ref Offset 1d8
Ref 30.00 dBm

LU

Center 2441 GHz ) Span 3 MHz
#Res BW 20 kHz #VBW 75 kHz Sweep 7.133ms

Occupied Bandwidth Total Power 11.3 dBm
910.94 kHz

Transmit Freq Error 3.386 kHz % of OBW Power  99.00 %

x dB Bandwidth 922.6 kHz x dB -20.00 dB

DH5_Ant1_2441

[ Keysight Spectrum Anahyzer - Occupied B
RL X 03:27:39 PM Oct 28, 2022
Center Freq 2.480000000 GHz Center Freq: 2.450000000 GHz Radio Std: None
=+~ Trig: Free Run Avg[Hold: 150011500

HAFGain:Low #Atten: 40 dB8 Radio Device: BTS

Ref Offset 1 dB MKr1 2 2 GHZ
Ref 30.00 dBm

Center 2.48 GHz ] Span 3 MHz

#Res BW 20 kHz #VBW 75 kHz Sweep 7.133 ms|

Occupied Bandwidth Total Power 11.1 dBm
911.54 kHz

Transmit Freq Error 241 Hz % of OBW Power  99.00 %
x dB Bandwidth 973.5 kHz x dB -20.00 dB

DH5_Ant1_2480
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FCCID: HBOBS2326

[ Keysight Spectrum Anayzer - Gccupied BW

9:12 PM Oct 26, 2022

AL Y
Center Freq 2.402000000 GHz Center Freq: 2402000000 GHz adio Std: None
o Trig: Free Run AvglHold: 150011500
HFGainlown  #Atten: 40dB Radio Device: BTS

" Mkr1 2.401997 GHZ|
Ref 30,00 dBm 0.75215 dBm

Center 2.402 GHz ] Span 3 MHz
i#Res BIW 20 kHz #VBW 75 KHz Sweep 7.133 ms|

Occupied Bandwidth Total Power 10.6 dBm
1.1782 MHz

Transmit Freq Error 213 Hz % of OBW Power 99.00 %
x dB Bandwidth 1.257 MHz xdB -20.00 dB

2DH5_Ant1_2402

[ Keysight Spectrum Analyzer - Occupied BW

e = i: A NO RF 1:49 PM Oct 28, 2022
Center Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: None
—+ Trig: Free Run AvglHold: 150011500
HFGainlow  #Aten: 40dB Radio Devics: BTS

Mkr1 2.440997 GHZ|
Ref Offset 1 dB
Ref 30,00 dBm 0.62751 dBm

Center 2.441 GHz Span 3 MHz
#Res BW 20 kHz #VBW 75 kHz Sweep 7.133 ms|

Occupied Bandwidth Total Power 10.4 dBm
1.1838 MHz

Transmit Freq Error 622 Hz % of OBW Power 99.00 %
x dB Bandwidth 1.258 MHz xdB -20.00 dB

2DH5_Ant1_2441

[ Keysght Spectrum Analyzer - Occupied BW.
AL ; ; A WO R [03:33:01 PMOCt 28, 2022
Center Freq 2.480000000 GHz Center Freq: 2480000000 GHz Radio Std: None
o Trig: Free Run AvglHold: 16001500
HFGainLow  #Atten: 40dB Radio Devics: BTS
Mkr1 2.479997 GHz|
0.584

Ref Offset 1dB
Ref 30.00 dBm

Center 248 GHz ] Span 3 MHz
#Res BW 20 kHz #VBW 75 kHz Sweep 7.133ms)

Occupied Bandwidth Total Power 10.2 dBm
1.1834 MHz

Transmit Freq Error -255 Hz % of OBW Power 99.00 %

x dB Bandwidth 1.254 MHz xdB -20.00 dB

2DH5_Ant1_2480
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[ Keysight Spectrum Anayzer - Gccupied BW

4:35 PM Oct 26, 2022

AL Y
Center Freq 2.402000000 GHz Center Freq: 2402000000 GHz adio Std: None
o Trig: Free Run AvglHold: 150011500
HFGainlown  #Atten: 40dB Radio Device: BTS

Ref Offset1 dB Mkr1 2 ‘“Lji
Ref 30.00 dBm 1.7721

Center 2.402 GHz
#Res BW 20 kHz #VBW 75 kHz Sweep 7.133 ms)

Occupied Bandwidth Total Power 11.0 dBm
1.1686 MHz

Transmit Freq Error -205 Hz % of OBW Power 99.00 %
x dB Bandwidth 1.249 MHz xdB -20.00 dB

3DH5_Ant1_2402

[ Keysight Spectrum Anayze: - Gccupied BW
. E A NO R 6:38 PM Oct 28, 2022
Center Freq: 2.441000000 GHz Radio Std: None
- Trig: Free Run Avg|Hold: 160011500
HFGainLow  #Atten: 40 dB Radio Device: BTS

" Mkr1 2.4408
:gfuiréﬂl; agm 1.5329 dBm

Center 2.441 GHz
#Res BW 20 kHz #VBW 75 kHz

Occupied Bandwidth Total Power
1.1667 MHz

Transmit Freq Error -130 Hz % of OBW Power 99.00 %
x dB Bandwidth 1.249 MHz xdB -20.00 dB

3DH5_Ant1_2441

[ Keysight Spectrum Anayze: - Gccupied BW
AL R E iy INO R 8:38 PM Oct 28, 2022
Center Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: None
= Trig: Free Run AvglHold: 160011500
BFGaindlow  #Atten: 40 dB Radio Device: BTS

Mkr1 2.47

Ref Offset 1dB
Ref 30.00 dBm

Center 2.48 GHz
#Res BW 20 kHz #VBW 75 kHz Sweep 7.133 ms|

Occupied Bandwidth Total Power 10.7 dBm
1.1628 MHz

Transmit Freq Error -2.699 kHz % of OBW Power 99.00 %

x dB Bandwidth 1.247 MHz xdB -20.00 dB

3DH5_Ant1_2480
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FCCID: HBOBS2326

Appendix C: Maximum conducted output power

Test Result

TestMode Antenna Channel Result[dBm] Limit[dBm] Verdict
2402 4.3 <=30 PASS

DH5 Ant1 2441 412 <=30 PASS
2480 3.92 <=30 PASS

2402 4.91 <=20.97 PASS

2DH5 Ant1 2441 4.7 <=20.97 PASS
2480 45 <=20.97 PASS

2402 5.23 <=20.97 PASS

3DH5 Ant1 2441 5.03 <=20.97 PASS
2480 4.82 <=20.97 PASS
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FCCID: HBOBS2326

Test Graphs

[ Keysight Spectrum Analyzer - Swept SA

AL P Y :
Center Freq 2.402000000 GHz #Avg Type: RMS
PNO: Fast ~— 171g: Free Run AvglHold: 100011000
IFGain:Low #Atten: 40 dB
Mkr1 2.401 680 GHz,
Ref Offset 1 dB
Ref 30.00 dBm 4.295 dBm)

CenterFreq
2402000000 GHz!

Span 8.000 MHz
#/BW 8.0 MHz Sweep 1.000 ms (1001 pts)

DH5_Ant1_2402

[ Keysight Spectrum Analyzer - Swept SA

AL P Y :
Center Freq 2.441000000 GHz #Avg Type: RMS
PNO: Fast -+ 11iQ: Free Run Avg|Hold: 10001000
IFGain:Low #Atten: 40 dB8
Mkr1 2.440 760 GHz,
Ref Offset1dB.
Ref 30.00 dBm 4.116 dBm)

Center Freq
2441000000 GHz}

I

StartFreq|

Scale Type

(Center 2.441000 GHz Span 8.000 MHz | Lin)
HRes BW 3.0 MHz #VBIW 8.0 MHz Sweep 1.000 ms (1001 pts)

DH5_Ant1_2441

[ Keysight Spectrum Anahyzer - Swept SA
AL

A

Center Freq 2.480000000 GHz #Avg Type: RMS
PNO: Fast -+ 11iQ: Free Run Avg|Hold: 10001000
IFGain:Low #Atten: 40 dB8

Mkr1 2.479 760 GHz|SRELRLLY
Ref Offset1dB.
R;i 305.eﬂﬂ dBm 3.917 dBm

Center Freq
2480000000 GHz!

‘Center 2.480000 GHz Span 8.000 MHz
Res BW 3.0 MHz #/BW 8.0 MHz 1.000 ms (1001 pts)
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DH5_Ant1_2480

[ Keysight Spectrum Anahyzer - Swept SA
AL

A

Center Freq 2.402000000 GHz #Avg Type: RMS
'PNO: Fast ~+— 171g: Free Run Avg|Hold: 10001000
IFGain:Low #Atten: 40 dB

Ref Offset 1 dB.
Ref 30.00 dBm

CenterFreq
2.402000000 GHz|

Scale Type

Center 2.402000 GHz Span 8.000 MHz |5 Lin
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.000 ms (1001 pts)

2DH5_Ant1_2402

[ Keysight Spectrum Analyzer - Swept SA

AL Y ~

Center Freq 2.441000000 GHz #Avg Type: RMS
PNO: Fast ~+— 17ig: Free Run AvglHold: 100011000
IFGainLow  #Atten: 40 dB

Mkr1 2.441 112 GHz,
Ref Offset 1 dB
Ref 30.00 dBm 4.703 dBm)|

CenterFreq
2.441000000 GHz|

|

StartFreq|
2437000000 GHz|

StopFreq|

Scale Type

Center 2.441000 GHz Span 8.000 MHz |5 Lin

#Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.000 ms (1001 pts)

2DH5_Ant1_2441

[ Keymght Spectrum Analyzer - Swept 54
AL C ; Y :
Center Freq 2.480000000 GHz #Avg Type: RMS

PNO: Fast ~+— 17ig: Free Run AvglHold: 100011000
IFGain:Low  #Atten: 40d5

Ref Offset 1 dB.
Ref 30.00 dBm

CenterFreq
2480000000 GHz!

StartFreq|
2476000000 GHz!

‘Center 2.480000 GHz Span 8.000 MHz
#Res BW 3.0 MHz #/BW 8.0 MHz Sweep 1.000 ms (1001 pts)

e

2DH5_Ant1_2480
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[ Keysight Spectrum Anahyzer - Swept SA

AL .

Center Freq 2.402000000 GHz #Avg Type: RMS
PNO: Fast -+ 11iQ: Free Run Avg|Hold: 10001000
IFGain:Low #Atten: 40 dB8

40 Auto Tune

Ref Offset 1 dB
Ref 30.00 dBm

CenterFreq
2.402000000 GHz|

‘Center 2.402000 GHz Span 8.000 MH
#Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.000 ms (1001 pts)

3DH5_Ant1_2402

[ Keysight Spectrum Anayzes - Swept 5A

AL E A N
Center Freq 2.441000000 GHz #Avg Type: RMS
PNO: Fast ~+— 17ig: Free Run AvglHold: 100011000
IFGainLow  #Atten: 40 dB

Mkr1 2.440 920 GHz,
Ref Offset 1 dB
Ref 30.00 dBm 5.031 dBm)|

CenterFreq
2.441000000 GHz|

StartFreq

‘Center 2.441000 GHz Span 8.000 MHz |5
#Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.000 ms (1001 pts)

3DH5_Ant1_2441

[ Keysight Spectrum Anayzes - Swept 5A
AL C

P Y ~

Center Freq 2.480000000 GHz #Avg Type: RMS
PNO: Fast ~+— 17ig: Free Run AvglHold: 100011000
IFGainLow  #Atten: 40 dB

A g Auto Tune|
Ref Offset 1 dB Mkr1 2.479 3,.3.9 GHz,
Ref 30.00 dBm 4.823 dBm)|

CenterFreq
2.480000000 GHz|

|

StartFreq|
2476000000 GHz!

‘Center 2.480000 GHz Span 8.000 MHz
#Res BW 3.0 MHz #/BW 8.0 MHz Sweep 1.000 ms (1001 pts)

3DH5_Ant1_2480
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FCCID: HBOBS2326

Appendix D: Carrier frequency separation

Test Result
TestMode Antenna Channel Result{MHZz] Limit{MHZz] Verdict
DH5 Ant1 Hop 1.004 21.002 PASS
2DH5 Ant1 Hop 1 20.860 PASS
3DH5 Ant1 Hop 1 20.844 PASS
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Test Graphs

[ Keysight Spectrum Analyzer - Swept SA
AL F

Center Freq 2.441500000 GHz
PI

Ref Offset 1 dB.
Ref 30.00 dBm

Start 2.440500 GHz
#Res BW 100 kHz

NO: Wide ~+— 17ig: Free Run
IFGain:Low

& -
#Avg Type: RMS
Avg|Hold: 1001100
#Atten: 40 dB
AMkr2 1.004 MHz

-0.007 d

CenterFreq
2441500000 GHz!

Stop 2.442500 GHz

#VBW 300 kHz Sweep 1.000 ms (1001 pts)

DH5_Ant1_Hop

[ Keysight Spectrum Analyzer - Swept SA

AL
Center Freq 2.441500000 GHz
PNO:

Ref Offset 1 dB
Ref 30.00 dBm

Start 2.440500 GHz
Res BW 100 kHz

IFGain-Low

& -
#Avg Type: RMS

e ay Trig: Free Run AvglHold: 1001100

#Atten: 40 dB

AMkr2 1.000 MHz

.018 dB

Center Freq
2441500000 GHz!

Stop 2.442500 GHz

#VBW 300 kHz Sweep 1.000 ms (1001 pts)

2DH5_Ant1_Hop

[ Keysight Spectrum Anahyzer - Swept SA

AL
Center Freq 2.441500000 GHz
PNO:

Ref Offset 1 dB
Ref 30.00 dBm

Start 2.440500 GHz
#Res BW 100 kHz

IFGain-Low

A

#Avg Type: RMS
e ry Trig: Free Run AvglHold: 1001100
#Atten: 40 dB

AMKr2 1.000 MHZ LU

0.000 dB

Center Freq
2441500000 GHz!

Scale Type
Lin)

Stop 2442500 GHz |

#VBW 300 kHz Sweep 1.000 ms (1001 pts)

3DH5_Ant1_Hop
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Appendix E: Time of occupancy

Test Result
TestMode Antenna Channel surstiidin TotalFops Result[s] Limit[s] Verdict
[ms] [Num]
DHA1 Ant1 Hop 0.37 330 0.122 <0.4 PASS
DH3 Ant1 Hop 1.62 170 0.275 <0.4 PASS
DH5 Ant1 Hop 2.87 110 0.315 <0.4 PASS
2DH1 Ant1 Hop 0.38 330 0.125 <0.4 PASS
2DH3 Ant1 Hop 1.63 170 0.277 <0.4 PASS
2DH5 Ant1 Hop 2.88 110 0.317 <0.4 PASS
3DH1 Ant1 Hop 0.38 330 0.125 <0.4 PASS
3DH3 Ant1 Hop 1.63 170 0.277 <0.4 PASS
3DH5 Ant1 Hop 2.88 110 0.317 <0.4 PASS

Note: (1) Dwell time=Pulse time (ms) x Total Pulse number s
(2) Total Pulse number= Pulse number in 3.16 s x 10
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Test Graphs

[ Keysight Spectrum Analyzer - Swept SA
AL C

P Y ~
Center Freq 2.441000000 GHz Trig Delay-2000ms ~ #Avg Type: RMS
PHO: Fast ~+— 11ig: Video
IFGain:Low #Atten: 40 dB

Auto Tune|
Ref Offset 1 dB.
Ref 30.00 dBm

CenterFreq
2441000000 GHz}

[

StartFreq|
2441000000 GHz!

StopFreq|

(Center 2.441000000 GHz

#/BW 3.0 MHz

DH1_Ant1_Hop

[ Keysight Spectrum Analyzer - Swept SA

AL E A N
Center Freq 2.441000000 GHz Trig Delay0.000 s #Avg Type: RMS
PNO: Fast -+ 110: Video
IFGain:Low #Atten: 40 dB8

Ref Offset 1 dB
Ref 30.00 dBm

CenterFreq|
2441000000 GHz,

[Center 2.441000000 GHz Span0H
#/BW 3.0 MHz Sweep 3.162 s (30000 pts)

DH1_Ant1_Hop

[ Keysight Spectrum Anahyzer - Swept SA

AL .
Center Freq 2.441000000 GHz Trig Delay-2.000ms  #Avg Type: RMS
PNO: Fast -+~ 11iQ: Video
IFGain:Low #Atten: 40 dB8

Ref Offset 1 dB
Ref 30.00 dBm

CenterFreq|
2441000000 GHz,

[

StartFreq|
2441000000 GHz!

StopFreg)

Scale Type

(Center 2.441000000 GHz Span0H Lin|
#/BW 3.0 MHz Sweep 10.13 ms (8000 pts)

e e s

DH3_Ant1_Hop
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[ Keysight Spectrum Anahyzer - Swept SA

AL .
Center Freq 2.441000000 GHz Trig Delay0.000s  #Avg Type:RMS
PNO: Fast ~»- 17ig: Video
FGainlow  #Atten: 40 dB

Auto Tune)|
Ref Offset 1 dB
Ref 30.00 dBm

CenterFreq
2.441000000 GHz|

StartFreq
2.441000000 GHz|

[Center 2.441000000 GHz
#VBW 3.0 MHz

DH3_Ant1_Hop

[ Keysight Spectrum Anayzes - Swept 5A

AL E A N
Center Freq 2.441000000 GHz Trig Delay-2000ms ~ #Avg Type: RMS
PHO: Fast ~+— 1119: Video
IFGain:Low #Atten: 40 dB

Auto Tune|
Ref Offset 1 dB. AMkr2

Ref 30.00 dBm

CenterFreq
2.441000000 GHz|

StartFreq

[Center 2.441000000 GHz Span 0 Hz |5
#VBW 3.0 MHz Sweep 10.13 ms (8000 pts)

DH5_Ant1_Hop

[ Keysight Spectrum Analyzer - Swept SA
AL C

P Y ~
Center Freq 2.441000000 GHz Trig Delay0.000 s #Avg Type: RMS
PHO: Fast ~+— 1119: Video
IFGain:Low #Atten: 40 dB

Ref Offset 1 dB.
Ref 30.00 dBm

CenterFreq
2.441000000 GHz|

(Center 2.441000000 GHz Span 0 Hz B!
#VBW 3.0 MHz Sweep 3.162 s (30000 pts)
g smatus

DHS5_Ant1_Hop

Page 17 of 38




FCCID: HBOBS2326

[ Keysight Spectrum Anahyzer - Swept SA

AL .

Center Freq 2.441000000 GHz Trig Delay-2.000ms  #Avg Type: RMS
PNO: Fast -+~ 11iQ: Video
IFGain:Low #Atten: 40 dB8

Ref Offset 1 dB
Ref 30.00 dBm

CenterFreq
2.441000000 GHz|

I—

StartFreq
2.441000000 GHz|

StopFreg)
2.441000000 GHz|

CFstep

[Center 2.441000000 GHz

#VBW 3.0 MHz

2DH1_Ant1_Hop

[ Keysight Spectrum Analyzer - Swept SA

AL E A N
Center Freq 2.441000000 GHz Trig Delay0.000 s #Avg Type: RMS
PHO: Fast ~+— 11ig: Video
IFGain:Low #Atten: 40 dB

Ref Offset 1 dB.
Ref 30.00 dBm

CenterFreq
2.441000000 GHz|

[Center 2.441000000 GHz Span 0 Hz |5
#VBW 3.0 MHz Sweep 3.162 s (30000 pts]

2DH1_Ant1_Hop

[ Keysight Spectrum Analyzer - Swept SA
AL C

P Y ~
Center Freq 2.441000000 GHz Trig Delay-2000ms ~ #Avg Type: RMS
PHO: Fast ~+— 11ig: Video
IFGain:Low #Atten: 40 dB

Ref Offset 1 dB.
Ref 30.00 dBm

CenterFreq
2.441000000 GHz|

|

StartFreq|
2441000000 GHz!

StopFreq|

ICenter 2.441000000 GHz Span 0 Hz |5
#VBW 3.0 MHz Sweep 10.13 ms (8000 pts)

2DH3_Ant1_Hop
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(= Xeysight Spectrum Analyzer - Swept 54 —
- & 03:52:05 PM Oct 26, 2022
Center Freq 2.441000000 GHz Trig Delay0.000s  #Avg Type: RMS ™ -
PNO: Fast -+~ 11iQ: Video
IFGain:Low #Atten: 40 dB8 P
Auto Tune)|
Ref Offset 1 dB.

Ref 30.00 dBm

CenterFreq
2.441000000 GHz|

StartFreq
2.441000000 GHz|

[Center 2.441000000 GHz

#VBW 3.0 MHz

2DH3_Ant1_Hop

[ Keysight Spectrum Anayzes - Swept 5A

AL E A N
Center Freq 2.441000000 GHz Trig Delay-2000ms ~ #Avg Type: RMS
PHO: Fast ~+— 1119: Video
IFGain:Low #Atten: 40 dB

Auto Tune|
Ref Offset 1 dB.

Ref 30.00 dBm

CenterFreq
2.441000000 GHz|

StartFreq

[Center 2.441000000 GHz Span 0 Hz |5
#VBW 3.0 MHz Sweep 10.13 ms (8000 pts)
psmms
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